SUZ’U"%“M@UM 700-1200 C
PART NO. 38-40 T

723§

————

HARDWARE LIST
PART NO. AR DESCRIPTICON
2
2
2
A
4
4

7183
7017
7339
7235
7457
7410

7/16-20 x 1 1/2 SOCKET CAP SCREW
1/4 -20 x 1 1/4 HEX HEAD BOLT

1/4 -20 HEX LOCK NUT

8mm x 1.25 x 30mm HEX CAP SCREWS
7/8 x 3/8 x 1/4 SPACERS :
5/16 LOCK WASHERS (ZINC)

MOUNTING INSTRUCTIONS

1, Place bike on center stand.

2. Remove the top bolts from frame x-member, located behind
"~ ~front exhaust pipes.

3. Install.cruiser bar bracket at this point, using 8 x 30mm
Hex Cap Screw, provided. Place the 1/4" spacer between case
saver and x-member frame mount.

4. Tighten all mounting points.

MOTORCYCLE ACCESSORIES —
Manufactured in the US & by INTEROAM MANUFACTURING 1HECona Meat Za 206700




